




CITY OF SAN BUENAVENTURA ORDER NO. R4-2008-0011 
VENTURA WATER RECLAMATION FACILITY NPDES NO. CA0053651 
 
 

April 27, 2007; Revised October 23, 2007, November 8, 2007, January 7, 2008, 3 
February 20, 2008, and March 6, 2008 

Table of Contents 
 
I. FACILITY INFORMATION ................................................................................................ 5 
II. FINDINGS ......................................................................................................................... 6 
III. DISCHARGE PROHIBITIONS ........................................................................................ 17 
IV. EFFLUENT LIMITATIONS AND DISCHARGE SPECIFICATIONS ................................ 18 
[...]
Bay-Delta system, shall be phased out at the earliest practicable date. 
Exceptions to this provision may be granted by a Regional Board only 
when the Regional Board finds that the wastewater in question would 
consistently be treated and discharged in such a manner that it would 
enhance the quality of receiving waters above that which would occur in 
the absence of the discharge.” 

 
The Enclosed Bay and Estuaries Policy does not define what is meant by 
“enhancement”. The determination is left to the discretion of the Regional Board. 
 
Section I.A. of Order No. 00-143 states that “The running 30-day average volume of 
treated wastewater discharged to the Santa Clara River Shall not be less than 5.6 
mgd.”  The minimal discharge of 5.6 mgd was based upon results of the 1976 
Enhancement Study conducted by the Discharger and accepted by this Regional 
Water Board in 1977. However, there has not been a consensus among 
stakeholders of whether the treated wastewater discharge into the Estuary is 
beneficial and enhances the Estuary, or has adverse impacts to the Santa Clara 
River Estuary (Estuary).    
 
Between October 12, 2000 and December 14, 2006, the Regional Board issued 
seven individual Time Schedule Orders (TSOs) to the City. These TSOs provided 
time to address the issue of whether the saltwater or the fresh water California Toxic 
Rule Criteria (CTR) should be applied for the effluent limitation calculations.  The 
City was required to conduct the Salinity Study in 2001. The result showed that the 
Estuary is more like a blackish environment. Therefore, the more stringent Saltwater 
CTR was chosen to calculate the final effluent limitations.  
 
A second, more fundamental issue is whether the discharge from the Facility should 
be allowed to continue, in view of the Bays and Estuaries Policy.  Specifically, the 
discharge may be allowed under the Policy if it enhances the receiving waters (i.e., 
the Estuary) and endangered species habitat. 
 
Regional Water Board staff met with the Discharger, Resource Agencies and other 
Interested Parties to review the results of the Updated Enhancement Study. This 



CITY OF SAN BUENAVENTURA ORDER NO. R4-2008-0011  
VENTURA WATER RECLAMATION FACILITY NPDES NO. CA0053651 
 

 

Attachment F – Fact Sheet 
April 27, 2007; Revised October 23, 2007, November 8, 2007, January 7, 2008, F-5 
February 20, 2008, and March 6, 2008 

Study was performed by Nautilus Environmental hired by the Discharger (meetings 
held at the Facility on March 27, 2006 and June 12, 2006).  The conclusions of the 
Study were largely inconclusive. However, concern was expressed that a swift 
reduction in the volume of fresh wastewater to the Estuary could result in loss of 
habitat and adverse impacts on the Tidewater Goby.  In addition, the resource 
agencies requested that the effluent should be monitored for emerging and 
pharmaceutical chemicals. This monitoring effort could determine the possible 
impact(s) of these chemicals on the aquatic life, particularly, the Tidewater Goby. 
 
During a stakeholder meeting on October 19, 2007, the possible impacts of 
maintaining and eliminating discharge to the Estuary were discussed. “Pros” and 
“cons” expressed, however, no consensus was reached on the issues discussed. 
Resource agencies, environmental groups, interested parties, and stakeholders, all 
had varying opinions. The Regional Board agrees that scientific disagreement exists, 
and most of the commentors’ opinions may have technical merit.  
 
In addition, while the Regional Board has previously determined that the discharge 
enhances the Estuary, the Regional Board presently has inadequate information 
with which to determine whether and to what extent the discharge that could be 
authorized by this permit continues to constitute an enhancement. The Board also 
presently lacks the information necessary to determine what if any negative impacts 
would occur to the Estuary if the discharge was prohibited, and therefore lacks the 
current information necessary dispute the previous enhancement finding.  The Board 
has conflicting, yet credible opinions from a variety of experts about harm to 
endangered species, habitat, and recreation, among other uses of the Estuary and 
areas impacted by the discharge, both with and without the discharge.  In view of the 
aforesaid, the Regional Board finds that the best approach at this time is to cap the 
allowable discharge at present levels (9 MGD, as an annual average) and to require 
a watershed-wide study and dialogue, to determine the best approach for the 
Estuary that considers at a minimum: 
 
1. A system-wide analysis that examines the biological, recreational, physical, 

chemical and hydrological relationships in the watershed; and, 
 
2. A Comprehensive Plan that addresses the function of the sub-watershed and 

Estuary as a single unit. 
 
To ensure compliance with the Bays and Estuaries Policy, this study should be 
completed as soon as practicable. 
 
At the stakeholder meeting held on January 29, 2008, the revised tentative Order 
(January 7, 2008), Watershed-wide Study, and Work Plan was discussed. At this 
meeting, the Discharger expressed interest in exploring construction of wetlands 
near the Facility to improve the receiving water quality.  This order contains a 
requirement for the Discharger to submit a Wetlands Feasibility Study (See Section 
VI.C.2.a.iv of Order). This order contains a requirement for the Discharger to submit 



CITY OF SAN BUENAVENTURA ORDER NO. R4-2008-0011  
VENTURA WATER RECLAMATION FACILITY NPDES NO. CA0053651 
 

 

Attachment F – Fact Sheet 
April 27, 2007; Revised October 23, 2007, November 8, 2007, January 7, 2008, F-6 
February 20, 2008, and March 6, 2008 

a Wetlands Feasibility Study that includes preliminary design specifications and 
proposed site location, to the Regional Board two years from the adoption of this 
order.  Additional time can be granted by the Executive Officer for just cause. 
 

B. The Facility discharges wastewater to the Estuary, a water of the United States, and 
is currently regulated by Order No. 00-143, which was adopted on October 12, 2000. 

 
C. The Discharger filed a report of waste discharge and submitted an application for 

renewal of its Waste Discharge Requirements (WDRs) and National Pollutant 
Discharge Elimination System (NPDES) permit on April 18, 2005. A site visit was 
conducted on February 1, 2007, to observe operations and collect additional data to 
develop permit limitations and conditions. 

  
II. FACILITY DESCRIPTION 

 
The Discharger owns and operates the Facility, a tertiary wastewater treatment facility 
located at 1400 Spinnaker Road, Ventura, California. Figure 1 shows the location of the 
Facility. Figure 1 shows the location of the Facility. The Facility currently receives 
wastewater generated from the City of San Buenaventura. The wastewater is a mixture of 
domestic, commercial, and industrial wastewater that is pre-treated pursuant to 40 CFR 
Part 403. The Facility has a design capacity of 14 mgd and serves an estimated 
population of 105,000 people.  
 
A. Description of Wastewater and Biosolids Treatment or Controls 

 
The treatment system consists of screenings and grit removal, primary 
sedimentation, flow equalization, activated sludge nitrification and partial 
denitrification1, tertiary filters, ammonia addition2, chlorination and dechlorination, 

                                                 
1     For the nitrification process, there are two steps for ammonia being oxidized into nitrate. 
 

Step 1: 2NH4
+ + 3O2 → 4H+ + 2NO2

- + H2O  
Step 2: 2NO2

- + O2→ 2NO3
-  

 
For the denitrification process, nitrate is through a redox reaction and becomes nitrogen. 

 
      2NO3

- + 10e- + 12H+ � N2 + 6H2O 
 
      The Facility currently does not have a full NDN process (full nitrification and partial denitrification). The effluent 

data between February 2003 and December 2006 did show the high effluent nitrate concentration (10.1 – 18.6 
mg/L, average: 14.6 mg/L) and very low effluent nitrite concentration (always less than 0.4 mg/L, which is the 
detection limit).  However, the nitrite effluent concentrations may exceed 1 mg/L of water quality objective 
specified in the Basin Plan based on the Best Professional Judgement, if the oxidation process of the nitrification 
is not complete. Therefore, a final nitrite limitation of 1 mg/L has been added to the Order No. R4-2008-0012 and 
the Discharger may request to have interim nitrite effluent limitations in the future. In addition, once the full NDN is 
on line, the effluent nitrate concentration shall be further reduced. 

 
2  Ammonia (NH3) has been added into chlorine contact basin since April 2004. Ammonia reacts with hypochlorous 

acid (HOCl) to form chloramine (NH2Cl). Here is the reaction below: 



CITY OF SAN BUENAVENTURA ORDER NO. R4-2008-0011  
VENTURA WATER RECLAMATION FACILITY NPDES NO. CA0053651 
 

 

Attachment F – Fact Sheet 
April 27, 2007; Revised October 23, 2007, November 8, 2007, January 7, 2008, F-7 
February 20, 2008, and March 6, 2008 

primary sludge thickener, dissolved air flotation (DAF) secondary sludge thickener, 
anaerobically digested, and dewatered (using plate and frame filter presses).  All of 
the Class B anaerobically digested sludge is dewatered and composted to Class A at 
Lost Hills, Kern County and then land applied to a cotton farm in Kings County. 
Screenings and grits are disposed of at the Toland Road landfill. The Facility is also 
responsible for 375 miles of sewer mains and 12 lift stations. Wastewater is 
discharged from Discharge Point No. 001 (Outfall) to a system of Wildlife Ponds3 
with a combined capacity of 34 million gallons providing approximately 4 days of 
detention, based on an average daily flow rate of 9.5 MGD and approximately 1.0 
MGD of the treated wastewater percolating into groundwater from the Wildlife 
Ponds. This treated wastewater is then discharged to the Estuary, a water of the 
United States, within the Santa Clara River Watershed.  Attachment B provides a 
map of the area surrounding the Facility.  Attachment C provides a flow schematic of 
the Facility. 
 

B. Discharge Points and Receiving Waters 
 
1. The treated wastewater is discharged into the Estuary through the Wildlife Ponds 

with approximately 4-day retention, a water of the United State, at latitude 34o 14' 
22.46", and longitude 119o 15' 54.84" (Discharge Serial No. 001). 

 
2. The mouth of the Santa Clara River is sometimes closed off by a sand bar so that 

a shallow lagoon is created.  However, at times when the sand bar is breached, 
either by floodwaters or by mechanical means, the lagoon empties directly into 
the Pacific Ocean. 

 
 

 
 
 
 
 
 
 

 

                                                                                                                                                                         
  
 NH3 + HOCl � NH2Cl + H2O  
 
 Chloramine is used as a disinfectant in municipal water systems as an alternative to chlorination and also exhibits 

less tendency to convert organic materials into chlorocarbons such as chloroform, dichlorobromomethane, 
dibromochloromethane, and carbon tetrachloride. 

3  Optimal water amounts for bird populations in the estuary probably include both a large open water surface area 
during California Least Tern nesting and exposed mudflats created when the estuary bar breaches during the fall 
in September.  During the winter months the open water areas of the estuary and the wildlife ponds provide safe 
sleeping areas for ducks where they can’t be reached by predators like the coyote. The above information was 
based upon the Ventura Audubon Society’s February 3, 2008 comment letter for the January 7, 2008 tentative 
Ventura NPDES Permit. 



CITY OF SAN BUENAVENTURA ORDER NO. R4-2008-0011  
VENTURA WATER RECLAMATION FACILITY NPDES NO. CA0053651 
 

 

Attachment F – Fact Sheet 
April 27, 2007; Revised October 23, 2007, November 8, 2007, January 7, 2008, F-8 
February 20, 2008, and March 6, 2008 

3. The State of California Department of Parks and Recreation has declared 
McGrath State Beach and the surrounding 160 acres a natural preserve.  The 
preserve includes the main channel of the Santa Clara River and adjacent 
natural lands of riparian shrub land and saltwater marsh.  The purpose of the 
natural preserve is to protect and perpetuate the river ecosystem at the mouth 
of the Santa Clara River.  Resource values of particular significance include: 
estuarine waters, which are used extensively by a wide variety of waterfowl and 
other water-associated birds; nesting habitat of the endangered California least 
tern; and riparian shrub land and saltwater marsh communities. 

 
4. The effluent limits were derived based on the salinity of the receiving waters.  The 

CTR specifies that fresh water criteria apply at locations where the salinity is 1 
part per thousand (ppt) or less 95% or more of the time, and marine water criteria 
apply at locations where the salinity is 10 ppt or more 95% or more of the time.  At 
locations where salinities fall between 1 and 10 ppt, the more stringent of either 
fresh or marine waters apply. The Santa Clara River Estuary typically experiences 
more tidal influence during winter and spring when the sand bar is open, while 
during the summer and fall the bar is closed and less tidal influence occurs.  Data 
obtained from U.S. Fish and Wildlife Service demonstrate that the discharge point 
is classified as in-between freshwater and saltwater according to the definitions in 
the CTR. In this Order, the saltwater criteria were used to calculate the final 
effluent limits for CTR-based pollutants and ammonia. 

 
5. A small portion of the treated wastewater is reused for turf and landscape 

irrigation. Approximately 1.0 MGD of the treated wastewater percolates into 
groundwater from three wildlife ponds on site at the treatment facility.  The 
reuse of the treated wastewater and the percolation to groundwater are regulated 
under water reclamation requirements which are contained in a separate order 
(Order No. 87-45), adopted by this Board on April 27, 1987. 

 
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

 
Effluent limitations contained in the existing Order for discharges from the Effluent 
Transfer Station and Outfall and representative monitoring data from the term of the 
previous Order are as follows: 

 
 
 
 
 
 
 
 
 
 
 



CITY OF SAN BUENAVENTURA ORDER NO. R4-2008-0011  
VENTURA WATER RECLAMATION FACILITY NPDES NO. CA0053651 
 

 

Attachment F – Fact Sheet 
April 27, 2007; Revised October 23, 2007, November 8, 2007, January 7, 2008, F-9 
February 20, 2008, and March 6, 2008 

Table 2.  Historic Effluent Limitations and Monitoring Data            

Effluent Limitation Monitoring Data 
(January2003 – August 2007) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge4 

Highest 
Daily 

Discharge 

BOD520oC mg/L 20 30 45 5.1 3.8 8.6 
Suspended solids mg/L 15 40 45 2.7 6.1 7.2 
Oil and Grease mg/L 10 -- 15 2.7 -- 2.77 
Settleable solids ml/L 01 -- 0.3 <0.1 -- <0.1 
Residual chlorine mg/L -- -- 0.1 -- -- <0.1 
Arsenic µg/L 29.4 -- 59 1.9 -- 1.9 
Cadmium µg/L 9.3 -- 43 0.3 -- 0.3 
Chromium (VI) µg/L 3.7 -- 11 8.05 -- 8.05 
Copper µg/L 2.0 -- 2.9 17 -- 17 
Lead µg/L 7.0 -- 14 63 -- 63 
Mercury µg/L 0.025 -- 0.12 0.7 -- 0.7 
Nickel µg/L 5.3 -- 15.2 8 -- 8 
Selenium µg/L 2.9 -- 8.8 6.7 -- 6.7 
Silver µg/L -- -- 2.3 9.3 -- 9.3 
Thallium µg/L 6.3 -- 6.3 0.6 -- 0.6 
Zinc µg/L 38 -- 95 239 -- 239 
Cyanide µg/L 0.41 -- 0.99 <5 -- <5 
Dioxin µg/L 1.4×10-8 -- 2.8×10-8 <8.8×10-6 -- <8.8×10-6 
Benzene µg/L -- -- 71 <0.23 -- <0.23 
Bromoform µg/L 360 -- 778 4.9 -- 4.9 
Carbon Tetrachloride µg/L -- -- 4.4 <0.12 -- <0.12 
Chlorodibromomethane µg/L 34 -- 82 43.3 -- 43.3 